## LAFARGE BRAAS

## Werksprüfbescheinigung

WPZ 023

Wakaflex/ Abutment material

The product qualities (statement):

Fine halo sign of building make the good made of a building.	D2
Fire behavior of building-materials and parts of a building;	B2
DIN 4102 part 1; Examination by FMPA Stuttgart;	i.e. normally inflammable
Examining testimonial 1678877	
Fire behavior of building-materials and parts of a building;	Test on resistance against flight-
DIN 4102 part 7; Examination by FMPA Stuttgart;	and radiant warmth fires
Examining testimonial 1697039	more unrestrictedly slope of the
	roof passed
Xeno test: Examination by SKZ seasoning castle;	no formation of bubbles
Test report: 31111/95	no color changes
Warmth stability: Examination MPA Darmstadt;	at 200 C: slip neither
Test report K 91 280	ascertainable still changes
Bend test: Examination by SKZ seasoning castle;	at-20 C to +80 C
Report 28441/94	break still tore neither
physiological Unbedenklichkeit; (examination by Hy-	physiologically quite safe
gieneinstitut university of Heidelberg report: 28.05.91)	
Weather resistance (QUV-Bewitterung/dewfall)	Long time requests
and Freibewitterung in the company experiment area	you fulfill

The high quality standards of our roof system parts are supervised strictly in company laboratories. Neutral, independent and international recognized institutes certify not only the product quality to much of processes and method dictated to our article but also the retention at the production location.

We make sure therefore that our products and services correspond to the highest internationally comparable quality requirements.

Version: 6-1-2001 Ersteller: R. Simon	
Ersteller: R. Simon	
<b>(</b> 영급	
NEIEBSE.	ISO 9001
Qualitätsmanagement Qualitätsprüfung	73 100 176